AVSPARE.COM
parts catalog

169-5541 GEAR & BEARING GP-SWING S/N DET108-UP PART OF 227-6094 GEAR & BEARING GP-SWING 345B II EXCAVATOR




FRAME AND BODY

GEAR & BEARING GP
 
#SEBP31810250
 

169-5541: GEAR & BEARING GP-SWING

169-5541 GEAR & BEARING GP-SWING
S/N DET108-UP
PART OF 227-6094 GEAR & BEARING GP-SWING
i02674194 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 110-7183 E SEAL (482-CM)  
1A. 110-7183 E SEAL (483-CM)  
2. 3B-8489 [1] FITTING-GREASE (1/8-27 PTF)  
  E   ORDER BY THE CENTIMETER
 
#SEBP31810251
 

227-6094: GEAR & BEARING GP-SWING

227-6094 GEAR & BEARING GP-SWING
S/N DET108-UP
PART OF 169-5536 GEAR & BEARING GP-SWING
i02674195 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
  169-5541 Y [1] GEAR & BEARING GP-SWING (125-BEARING)  
    -OR-
  227-6095 Y [1] GEAR & BEARING GP-SWING (94-BEARING)  
  Y   SEPARATE ILLUSTRATION
 
#SEBP31810252
 

227-6095: GEAR & BEARING GP-SWING

227-6095 GEAR & BEARING GP-SWING
S/N DET108-UP
PART OF 227-6094 GEAR & BEARING GP-SWING
i02674204 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. Z [1] RACE AS-OUTER  
2. Z [1] RACE-BEARING  
3. Z [94] ROLLER  
4. Z [61] SEPARATOR  
5. Z [33] SEPARATOR  
6. 227-6075 [2] SEAL-DUST  
7. 3B-8489 [1] FITTING-GREASE (1/8-27 PTF)  
  Z   NOT SERVICED SEPARATELY
 
#SEBP31810253
 

168-1698: GUARD GP-BOTTOM

168-1698 GUARD GP-BOTTOM
S/N DET1-111
HEAVY DUTY
PART OF 211-9360 CHASSIS AR
i01445111 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 199-0132 [1] SHEET AS-SOUND SUPPRESSION  
  4I-7924 [6] WASHER (4.5X40X1.2-MM THK)  
  6P-2216 [6] CAP (PUSH ON)  
  199-0136 [1] INSULATION  
  199-0141 [1] INSULATION  
  199-0142 [1] INSULATION  
2. 199-0131 [1] SHEET AS-SOUND SUPPRESSION  
  4I-7924 [10] WASHER (4.5X40X1.2-MM THK)  
  6P-2216 [10] CAP (PUSH ON)  
  199-0134 [1] INSULATION  
  199-0135 [2] INSULATION  
  199-0136 [1] INSULATION  
3. 141-6474 [1] COVER AS  
4. 140-1496 [1] PLATE  
5. 126-6353 [1] PLATE  
6. 170-7469 [1] PLATE  
7. 126-6351 [1] PLATE  
8. 175-1048 [1] PLATE  
9. 170-2651 [1] PLATE  
10. 126-6357 [1] PLATE  
11. 126-6355 [2] PLATE  
12. 135-8576 [50] BOLT AS-LOCKING  
    (EACH INCLUDES)
  5P-1076 [1] WASHER-HARD (13.5X30X4-MM THK)  
  8C-8992 M [1] BOLT-LOCKING (M12X1.75X30-MM)  
13. 170-2653 [1] PLATE  
  M   METRIC PART
 
#SEBP31810254
 

241-1931: GUARD GP-BOTTOM

241-1931 GUARD GP-BOTTOM
S/N DET112-UP
HEAVY DUTY
PART OF 211-9360 CHASSIS AR
i02311304 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 199-0132 Y [1] SHEET AS-SOUND SUPPRESSION  
2. 199-0131 Y [1] SHEET AS-SOUND SUPPRESSION  
3. 141-6474 [1] COVER AS  
4. 140-1496 [1] PLATE  
5. 126-6353 [1] PLATE  
6. 170-7469 [1] PLATE  
7. 126-6351 [1] PLATE  
8. 175-1048 [1] PLATE  
9. 241-1941 [2] PLATE  
10. 126-6357 [1] PLATE  
11. 241-1939 [1] PLATE  
12. 135-8576 [50] BOLT AS-LOCKING  
13. 170-2653 [1] PLATE  
  Y   SEPARATE ILLUSTRATION
 
#SEBP31810255
 

178-6178: GUARD GP-SWIVEL

178-6178 GUARD GP-SWIVEL
S/N DET1-UP
PART OF 211-9360 CHASSIS AR
i01186667 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 180-3275 [1] PLATE AS  
2. 132-7297 [4] PLATE  
3. 7X-2555 M [8] BOLT (M16X2X80-MM)  
4. 3E-9411 [8] WASHER-HARD (17.5X38X6-MM THK)  
  M   METRIC PART
 
#SEBP31810256
 

122-3877: HANDLE GP-STORAGE DOOR

122-3877 HANDLE GP-STORAGE DOOR
S/N DET1-UP
PART OF 150-7384 BOX GP-STORAGE
i00519683 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 9G-5582 [1] LOCK AS-CYLINDER  
  7F-9223 [1] LOCKWASHER  
  8T-5004 [1] SCREW-MACHINE (1/4-28X0.375-IN)  
2. 122-3879 [1] HANDLE  
3. 122-3878 [1] BRACKET  
4. 122-3880 [1] BOSS  
5. 095-1272 M [2] SETSCREW-SOCKET  
6. 122-3882 [2] SPRING  
7. 135-7559 [1] BOSS AS  
  M   METRIC PART
 
#SEBP31810257
 

168-1700: HANDRAIL GP

168-1700 HANDRAIL GP
S/N DET1-UP
PART OF 211-9360 CHASSIS AR
i01445243 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 259-3479 Y [1] HANDRAIL GP  
2. 8C-8992 M [6] BOLT-LOCKING (M12X1.75X30-MM)  
3. 5P-1076 [6] WASHER-HARD (13.5X30X4-MM THK)  
4. 141-6517 [1] HANDHOLD AS  
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP31810258
 

259-3479: HANDRAIL GP

259-3479 HANDRAIL GP
S/N DET1-UP
PART OF 168-1700 HANDRAIL GP
i02645148 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 137-2292 [1] SLEEVE  
2. 137-2294 M [2] BOLT (M12X1.75X53-MM)  
3. 150-7347 [1] BRACKET AS  
4. 259-3480 [1] TUBE AS  
5. 8T-4244 M [2] NUT (M12X1.75-THD)  
  M   METRIC PART
 
#SEBP31810259
 

168-1684: HOOD & GUARD GP

168-1684 HOOD & GUARD GP
S/N DET102-110
PART OF 211-9360 CHASSIS AR
i01444967 SEBP3181
  For full view, you need register

Parts for your 345B II EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 141-6483 [1] ANGLE AS  
2. 141-6535 [1] SUPPORT AS  
3. 122-4120 [2] ROD  
4. 199-0195 [1] SHEET AS-SOUND SUPPRESSION  
  5C-7261 M [8] NUT (M8X1.25-THD)  
  7Y-6190 M [8] BOLT (M8X1.25X20-MM)  
  8T-4224 [8] WASHER-HARD (8.8X16X2-MM THK)  
  199-0199 [3] INSULATION  
  199-0200 [2] INSULATION  
  199-0201 [1] INSULATION  
  199-0206 [2] INSULATION  
  199-0207 [1] INSULATION  
5. 146-4925 Y [1] COVER GP-HOOD  
6. 199-0213 Y [1] HOOD AS-ENGINE  
7. 140-1556 [1] SHEET AS-SOUND SUPPRESSION  
  4I-7924 [7] WASHER (4.5X40X1.2-MM THK)  
  133-4571 [1] INSULATION  
  133-4572 [1] INSULATION  
8. 146-4977 [1] SUPPORT AS  
9. 177-5702 [1] SHEET AS  
10. 209-3571 [1] SUPPORT AS  
11. 127-7843 [1] ANGLE AS  
12. 127-7951 [1] COVER AS-SOUND SUPPRESSION  
  133-4426 [1] LINER  
  133-4427 [1] LINER  
13. 150-7343 [1] SUPPORT AS  
14. 199-0173 [1] COVER AS  
  4I-7924 [3] WASHER (4.5X40X1.2-MM THK)  
  6P-2216 [3] CAP (PUSH ON)  
  199-0175 [1] INSULATION  
15. 203-4878 [1] SUPPORT AS  
16. 133-4556 [1] SHEET AS-SOUND SUPPRESSION  
  9M-2307 [3] WASHER (5.2X19X2-MM THK)  
  9M-5732 [3] RIVET-POP  
  133-4369 [1] LINER  
17. 150-7415 [1] SUPPORT AS  
18. 199-0208 Y [1] HOOD AS-ENGINE  
19. 146-5000 [1] SHEET AS  
20. 133-4578 [1] SHEET AS  
  6P-2216 [8] CAP (PUSH ON)  
  133-4579 [1] INSULATION  
21. 150-7346 [1] SUPPORT AS  
22. 146-5006 [1] SHEET AS  
  4I-7924 [3] WASHER (4.5X40X1.2-MM THK)  
  6P-2216 [3] CAP (PUSH ON)  
  127-7782 [1] INSULATION  
23. 177-6125 [1] COVER AS-SOUND SUPPRESSION  
  4I-7924 [4] WASHER (4.5X40X1.2-MM THK)  
  6P-2216 [4] CAP (PUSH ON)  
  177-6127 [1] INSULATION  
24. 140-1554 [4] SUPPORT AS  
25. 146-5002 [1] SHEET  
26. 140-1548 [1] SUPPORT AS  
27. 127-7863 [1] CHANNEL AS  
28. 133-4564 [1] SUPPORT AS  
29. 133-4566 [1] SHEET AS  
30. 133-4507 [1] SHEET AS-SOUND SUPPRESSION  
  4I-7924 [5] WASHER (4.5X40X1.2-MM THK)  
  6P-2216 [5] CAP (PUSH ON)  
  9M-2307 [6] WASHER (5.2X19X2-MM THK)  
  9M-5732 [6] RIVET-POP  
  133-4330 [1] INSULATION  
  133-4331 [1] INSULATION  
31. 199-0412 [1] SUPPORT AS  
32. 133-4460 [1] SHEET AS  
33. 199-0411 [1] SUPPORT AS  
34. 146-4910 [1] SHEET AS  
  6P-2216 [4] CAP (PUSH ON)  
  127-7779 [1] INSULATION  
35. 133-4559 [1] SHEET AS  
36. 199-0382 Y [1] DOOR GP-ACCESS  
37. 141-6493 Y [1] DOOR GP-ACCESS  
38. 170-2654 [1] DOOR AS-ACCESS  
39. 140-1573 Y [1] DOOR GP-ACCESS  
40. 199-0166 Y [1] COVER GP-HOOD  
41. 135-8573 [177] BOLT AS  
    (EACH INCLUDES)
  5P-1076 [1] WASHER-HARD (13.5X30X4-MM THK)  
  8T-4192 M [1] BOLT (M12X1.75X25-MM)  
42. 133-4593 [1] SHEET AS  
43. 150-7390 [1] SUPPORT AS  
44. 141-6460 [1] SUPPORT  
45. 140-1559 [1] SHEET AS-SOUND SUPPRESSION  
  127-7962 [1] LINER  
  140-1562 [1] LINER  
46. 146-4976 [1] SUPPORT AS  
47. 199-0235 [1] SUPPORT AS  
48. 199-0226 [1] SHEET AS-SOUND SUPPRESSION  
  9M-2307 [12] WASHER (5.2X19X2-MM THK)  
  9M-5732 [12] RIVET-POP  
49. 199-0225 [1] SHEET AS-SOUND SUPPRESSION  
  4I-7924 [4] WASHER (4.5X40X1.2-MM THK)  
  6P-2216 [4] CAP (PUSH ON)  
  9M-2307 [6] WASHER (5.2X19X2-MM THK)  
  9M-5732 [6] RIVET-POP  
  199-0229 [1] INSULATION  
50. 127-7956 [1] ANGLE  
51. 133-4321 [1] SHEET AS-SOUND SUPPRESSION  
  4I-7924 [4] WASHER (4.5X40X1.2-MM THK)  
  6P-2216 [4] CAP (PUSH ON)  
  9M-2307 [4] WASHER (5.2X19X2-MM THK)  
  9M-5732 [4] RIVET-POP  
  133-4325 [1] BAFFLE  
  133-4333 [1] INSULATION  
  133-4334 [1] INSULATION  
52. 127-7869 [1] SHEET AS-SOUND SUPPRESSION  
  9M-5732 [2] RIVET-POP  
  4I-7924 [3] WASHER (4.5X40X1.2-MM THK)  
  6P-2216 [3] CAP (PUSH ON)  
  9M-2307 [2] WASHER (5.2X19X2-MM THK)  
  133-4332 [2] INSULATION  
  133-4359 [1] LINER  
53. 141-6519 [4] SPACER (6.6X19X10-MM THK)  
54. 150-7356 [1] SUPPORT AS  
55. 122-4049 [1] ROD  
56. 140-1544 [1] SHEET AS  
57. 135-7510 [1] SUPPORT AS  
58. 122-3958 [1] SUPPORT AS  
59. 133-4586 [1] ANGLE AS  
60. 087-3908 B [4] SHIM (1-MM THK)  
61. 140-1540 [1] SUPPORT AS  
62. 5P-1076 [3] WASHER-HARD (13.5X30X4-MM THK)  
63. 8T-4910 M [2] BOLT (M12X1.75X60-MM)  
64. 122-3980 [1] ROD  
65. 9X-8256 [6] WASHER (6.6X12X2-MM THK)  
66. 5C-9553 M [6] BOLT (M6X1X16-MM)  
67. 122-3979 [1] BAND  
68. 5P-4115 [8] WASHER-HARD (7.2X19X2-MM THK)  
69. 8T-4138 M [4] BOLT (M6X1X20-MM)  
70. 087-3909 B [4] SHIM (2-MM THK)  
71. 4I-0232 [2] STRIKER  
72. 8T-4189 M [2] BOLT (M8X1.25X20-MM)  
73. 8T-4224 [4] WASHER-HARD (8.8X16X2-MM THK)  
74. 4I-0117 [1] LATCH AS  
75. 199-0197 [1] SUPPORT AS  
  199-0193 [2] INSULATION  
76. 4I-2599 [1] SOCKET  
77. 8T-4200 M [2] BOLT (M8X1.25X16-MM)  
78. 4I-0118 [1] HOOK AS  
79. 8T-4121 [9] WASHER-HARD (11X21X2.5-MM THK)  
80. 7Y-2853 [6] SPACER (13X38X5-MM THK)  
81. 135-8578 [4] BOLT AS  
    (EACH INCLUDES)
  5P-1076 [1] WASHER-HARD (13.5X30X4-MM THK)  
  8T-4183 M [1] BOLT (M12X1.75X40-MM)  
82. 8T-4244 M [3] NUT (M12X1.75-THD)  
83. 099-1426 [4] SPACER (19X32X2-MM THK)  
84. 7I-1418 [2] SUPPORT AS  
85. 4I-8019 [2] SUPPORT  
86. 105-3487 M [4] BOLT-SOCKET HEAD (M6X1X20-MM)  
87. 146-4952 [2] STOP  
88. 096-3774 [5] PIN-COTTER  
89. 141-6453 [1] STRIP  
90. 146-4982 [1] SHEET AS  
91. 095-1319 [2] PIN-CLEVIS  
92. 135-8575 [36] BOLT AS  
93. 7Y-2854 [5] SPACER (24X38X3-MM THK)  
94. 8T-4971 M [4] BOLT (M6X1X30-MM)  
95. 127-7679 [1] SUPPORT AS  
97. 140-1551 [4] SPACER (24X48X4.5-MM THK)  
98. 141-6518 [12] SPACER (13.5X30X10-MM THK)  
99. 8T-4956 M [12] BOLT (M12X1.75X35-MM)  
100. 135-8577 [8] BOLT AS  
    (EACH INCLUDES)
  5P-1076 [1] WASHER-HARD (13.5X30X4-MM THK)  
  8T-4956 M [1] BOLT (M12X1.75X35-MM)  
101. 7X-2549 M [4] BOLT (M12X1.75X100-MM)  
102. 146-4953 [2] SPACER  
103. 8T-4223 [4] WASHER-HARD (13.5X25.5X3-MM THK)  
104. 5P-8502 [1] PADLOCK GP  
  5P-8500 [1] KEY  
  8Y-6364 [1] SLEEVE  
105. 190-7269 [1] SHEET  
106. 140-1563 [1] SHEET AS-SOUND SUPPRESSION  
107. 140-1565 [1] SHEET AS-SOUND SUPPRESSION  
  B   USE AS REQUIRED
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION

Information:

Caterpillar Parts SIS Catalog 345B II :

Truck sale:

85,215 
Caterpillar 345BIIL, Construction
- Crawler Excavators
AVESCO AG
Switzerland
100,561 
Caterpillar 345BIIL, Construction
- Crawler Excavators
Parana Equipamentos S.A.
Brazil
 
Caterpillar 345BIIL, Construction
- Crawler Excavators
BERGERAT MONNOYEUR SP. Z O.O.
Poland
56,000 
Caterpillar 345BIIL, Construction
- Crawler Excavators
BUTLER MACHINERY COMPANY
 
CATERPILLAR 345BII 2003
- TRACK EXCAVATORS
WAGNER EQUIPMENT CO
United States
Back to top
The names Cat, Caterpillar, John Deere, Komatsu, Volvo, Hitachi, Doosan, JCB, Hyundai or any other original equipment manufacturers are registered trademarks of the respective original equipment manufacturers. All names, descriptions, numbers and symbols are used for reference purposes only.
AVSpare.com is in no way associated with any of the manufacturers we have listed. All manufacturer's names and descriptions are for reference only. Cat® and Caterpillar® are registered trademarks of Caterpillar, Inc.